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Macrogol 4000
Qoo odnyav xpriong: Mnpogopicc yia Tov acBevi
m as 10 g, 6KkOvn yia mootpo SiaAvpa o€ @akeAlio
AaBdote npooeKTikd 6M0 T0 QMo 08NyIdV PV apioETE va XpnOIHOMOLEiTE AUT6 To PdppaKo. H Budppora ouvrfuc e€aavicetat btay n Bepancia atayard f otav n 86on petiverat. . . '
- QudEre 6 1o i 0BV pron.Tow ypeiaatei va o Biadore Eavd. Av uriogépete amo éviovi Sidppota f éto, Ba MPEMEL Va EMKOWWVIGETE | ToV YIaTs T0 GUVTONGTEPO, KaBd iopei
« EQv £ETe MepaTép QMopiG, pUTOTE 1oV yLaTpo fy OV UpHaKorold aa, va xpat}(zorz szaflzla WoTE VA i_unoémzl 1) and)eta aAdTwv (NAeKTPONUTAV) Noyw TG amAELag uypwv.
« AUT6 To papjiaKo éxet ouvtayoypagnBei yia eadc. Mnv To Sivete oe ANouc. Mmopei va Touc BAapel, akdpia kai av Av Eeydoete va mapete To Tanilas ) ) ) o ) )
Ta onpeta TG aoBéverdg Toug eivat opota pe Ta Siké oa, Ndpte ™ endpevn 560 apéow poNig 1o BupnBeite ald pnv ndpete Simhij d6on wote va avriotabpioete au mou
« Mpénet va ameuBuvBeite 010 yiaTpod 0ag edv Ta CUPMTWHATA oa¢ eMbew@VovTal f dev PektivovTal. XébnKe.
« Edv foETe Kanola OpNTN EVéPYELd, EVNIEPWOTE TOV YIATPO 1} TO YAPAKOMOIO 0ag. AUTO 10Y0EL Kat 4. MIGANEZ ANENIOYMHTEZ ENEPTEIEX
yia onoleodiinote avemBupnTes evépyeteg mov Sev mephapBdvovrat oe autd 1o guMAo odnyiov. 0mwg 6ha Ta dpyiaka, £tot Kat To Tanilas pmopei va mpokahéael avemBouNTeC Evépyelec, mapoho mou autéq Sev
Tunepiéxet 1o map6v Qoo odnyiov aupBaivouy o Ghoug. o o . )
1. Tueivat to Tanilas kat yiari xpnotponoteirat OtavemBopnTeC evépyeteg ot omoieg ivat ouviBuwg fimieg Kat dev Stapkoly moX, mepihapBavouy:
2. Tumpémet va yvwpilete mpiv napete To Tanilas Itanabia:
3. Mo va ndpete o Tanilas Tuxvéc (pmopei va ermpedcouy £wg 1 6toug 10 avbpwmoug)
4. ThBavé avemBOpNTEC EvépyeleC « Kothuakg movog
5. Nwgva (pu)\doom 70 Tanilas « Midppota n omoia pmopei emiong va mpokahéael Mo yUpw amd Tov MPWKTO
6. me {aq kat dAheg mAnpogopi Mn ouxvéc (umopei va ennpedcouvv éwg 1 otoug 100 avBpwmoug)
1. TIEINAI TO TANILAS KAI FIATI XPHEIMONOIEITAI +Navtia (aioBnua adlaBeoia f épetoq)
To Tanilas mepiéxet ) dpaotikr ousia Macrogol 4000 kat avrkel o€ pia opdda q)apunxu)v Ta onoia ovopﬂ(ovml "_KOWGKO ‘DOUGK“}HG- . i i . . i
ocuumk(oc épmvm Kﬂ@uanﬂ @dppaka. To Tanilas evepyei JieTova TipooBéte vepd ata kémpava Bonbavtac état va Y 1¢ suyvotn (n ovyvény ’55" pmopetva "f“l»"leEl e Baonta 's"fei"l[lﬂ U‘leilg) )
uata mou mpokahodvtat amé moNd apy KIAGEIG Tou evtépou. To Tanilas Sev amoppopdtatomy  + AMkepy p p oiac) (e¢dvBnua, kvidwon, npAgio Tov Mpogwnou f} Tou Aatpod, Suokohia oy
KUK)\otpopm mu mpﬂm( Kat dev dlaomatat péca oTo OWHa. avanvorj, NimoBuitki Tdon 1y Katdppeuon)
To Tanilas ypn {tat yia  av ) ™me otnTag o€ evijhikeg kat maidid nhikiag 8 €TV kat Gvw. Ztoug evijMKeg:
Auto o pdppako eivat pia okovn TV omoia SlaNveTe o€ éva motript vepd (toudyiaTov 50 mL) kat Ty mivete. Zuvijfwg Tuxvéc (pmopei va emmpedcouvy £wg 1 6toug 10 avBpwmouc)
Xperdletar 24 éwg 48 wpeg yia va dpacel. « Kothiakog mévog
Havupetwmon g duokothiotnTag e omotodrimote appiako Ba mpémet va yivetat povo emnpooBeta o éva vy Tpomo « Kotiakd govokwpa
{wi¢ Kau diartag. « Nauria (aioBnpa adiabeaiac)
2. TIMPENEI NA TNQPIZETE NPIN MAPETE TO TANILAS « iappota
Mnv mapete to Tanilas: Mn ouxvéc (umopei va ennpedcouvv £w¢ 1 otoug 100 avBpwmoug)
« €dv €iote aMepyko/q (un&p&uulaenmcln) ot Macrogol (polyethylene glycol) 1) o and ta dMa  +Epetog |

0VOTATIKA AUTOD TOU Papyi p Tt ot Mapaypag
« €0 xeTe kamola mpodnapyousa mabnon omwg coapr] EVIEPIK vOoo:
o @heypovadn madnon Tou evépou (Gmwg eEAkwdNG kohitida, vogog Tou Crohn, un guatoloyiki Sidtacn Tou eviépou)
S1dtpnon Tou evépou 1 kivouvo didtpnong Tou eviépou
o €lhe0 1 UTTOia Y1 EVTEPIKT amo@pasn
o enduva kotakd auvaouu apépaing ﬂlTIMOVl(lC
Mnv mdpete auto To PAppaKo Edv ané Ta map loxUel yla €odg. Edv dev eiote oiyoupoc/n
oupBouleuBeite Tov pappakomoId f Tov yaTpO 0ag IV TAPETE TO GAPHAKO.
I1po:l6ormlnuzlc Kat npocpu)«a{:lc
Exouv avagepBei mepumteyoeic alepyikav avidpa o evihikeg, ot omoieg mephdpBavav e€avOnpa kat mpRgio Tou
pocwrou 1 Tou Aatpod (ayy Ha), petd ™ Aqyn arwv ou mepteixav macrogol (polyethylene glycol).
‘Exouv avagepBei pepovwpéves coPapéc aepyikés avidpdaeig ot omoieg mpokaheoav MmoBupia, katdppevon 1y
Suokoiec oty avamvor kat yevikr aiobnon adiabeoiac.
Edv epgavioete omolodnmote and autd Ta GUPTTWHATA TIpémeL va Slakoyete T xprion Tou Tanilas kat va {ntrioete
apéow latpiki BorBela.
KaBa¢ auto to pdppako pmopei pepikég popéq va mpokahéae! S1dppota, mptv TAPETE T0 GApHAKo ENEYETe e évav yiatpo
1} pappakomold edv:
« EXETE EKTTWON TNG NTATIKNAG 1} VEPPIKNG AerToupyiag
« hapBavete dloupnTika 1 eiote Nhikiwpévog/n KaBwe pmopei va kivduvevete amo xapnhd emimeda vatpiov (aAatoc) i
Kkahiou 070 aipa.
Mpwv mdpete 1o TANILAS, evnep@aTe Tov ylatpd 1 Tov Gappakomolo oag edv yvwpilete ot éxete dlatapayr katamoon.
‘AN\a @dppaka kat o Tanilas
Ymapyel n onon AMwv papy DV POTOVTWY va pewdei mp G katd ™ xpron pe
0 TANILAS, idtaitepa npapuakzunka npowvm ue atevo Bepamevtikd Seiktn 1) Bpayeia nuilwn onwg dyoivn,
QVTLEMANTITIKG, KOUPIVES Kall avOOOKaTAoTANTIKOI TapdyovTES, 08NYWVTAC O HEWUEV QMOTEAEOUATIKOTNTA.
Avagépete oTov ylaTpo 1} Tov pappakomold cag dv AapPavete i Aaate mpoopata omotodimote dMo @dppako,
oupmephapBavopévwy Twv Gappdkwy mou AapBavovtal xwpig laTpIkr cuvTayn.
Konon katyahovyia
To Tanilas pmopei va xpnotpormoinBei katd T idpkela e KInong kat te yahouyiag.
Edv giote éykuoc i} BnAaCeTe, vopilete 6Tt pmopei va €ioTe £ykuog r} oxeOIAETE Va amoKTAGETE HwPo, PWTHOTE TOV YlaTpO
i Tov (papuakonow 00 TP IGPETE QUTO T0 PAPHaKo.

Devéyow npayuutonomesl HEMETEC OETIKd e TIC EmBpAceLc 0TV IKavoTTa 08AYNONG Kat /1] XeIpIopoD

« Eneiyouaa avaykn yia agodevon
. AKdezla Konpdvmv

1 X otnTa dev pnopzl va eKTipn0ei pe Saun T "

Xaun)\a enineda kahiov 010 aipa Ta onoia pnopei va mpokahécovy pikiy aduvapia, auanauslc 1} N QuotoNoyIKO.
Kapdiako pubuo

« Xapn\a enineda vatpiou 0To aijia Ta omoia Pmopei va mpokahéoouv KOMWGN Kat obyuon, pUiké oUOTIAGEIC, GTTao}0UG
Kl KOpa

« Apuddtwon mou mpokaheitar amo coPapii Sidppota, 18w 610U NAIKIWpEVOUG

« Tupmopata aMepykic avtidpaong, omwe epuBpotnTa Tou déppatog, e§avBnpa, kvidwon, mpripo Tou mposwmou 1
Tou Aatpou, duakohia atn avanvor), AmoBupk Ton rj katdppeuon

Av | oy Oy PAOELC, IATOTE JIE TOV YLATPO 1} TOV QappaKomold oag.

Aut 1ogUet kat yia kdbe mBavohoyou OpNT evépyela mou Sev ¢ 070 TIApOV GUNAO 08nyLV.
Mnopeite emiong va avagépete meuvo)\oyouuzvzg uvzmeupmz( evépyetec anevBeiag otov:

EBuiko Opyaviopo Oappdkwy, Mecoyeiwv 284, 15562 Xohapyoc, Abriva

Tnk: + 30 21 32040380/337, 0ag: + 30 21 06549585, lotétomoc; http://www.eof.gr

Me ™y avapopd avemBUpnTwV Evepyelv pmopeite va BonBroete mapéxovtag meploodTepeC MNPOPopieC yia Ty,
aodlela auTol Tou pappdkov.

5. NIOX NA OYAAZZETE TO TANILAS

Kpatrote autd To pdppako pakpid amd onpeia mou PAémouv kat pBavouy Ta naidid.

Mnv mdpete To Tanilas petd and v npepopnvia Ajéng mou avagépetar otn Bdon Tou koutiod. H npepopnvia Aiéng
AVAPEPETAL TNV TENEUTAiA NYIEPT TOU GUYKEKPIPEVOU Prjva.

To Tanilas dev amarei 181aitepeg ouvOriKes UAAgnG.

My netdre ta ppyiaka ota oikiakd Adpiara f amoppiuata. Putfote tov goqpuaxonow 00¢ MGG va METASETe Qappaka
Tou §ev ypnotyoroteite Méov. Autd ta pétpa Ba i otV TIp! ia Tov meIBAM

6. MEPIEXOMENA THE LYZKEYAZIAZ KAI AAAEZ MAHPOOOPIEX

Tumepiéyen vo Tanilas

H dpactikr ousia o€ kaBe pakeNhioko ivat 10 g Macrogol 4000.

Ta dMa ovotarikd eivat:

Sacchann sodium (E 954) kat dpwpa moptokaN-yKpémppout To omoio mepiéxel aiBépta éhaia moptokahiol Kat

INpavTiké mMANPoPopiec OXETIKA e OPIOH: Tou Tanilas

Noyw ¢ mapousiag doeidiov Tou Beiov, pmopei omdvia va mpokahéoet Goapéc avibpdaelg umepevaioBnoiag Kat

QVAMVEOTIKEC SUOKONIEC.

Auto T0 pdppako mepiéyet 1,7 mg oopBitone oe kdbe pakeMioko.

To Tanilas pmopei, watd00, va xpnatpomoinei edv €iote dlanTikog r o€ diarta eNetBepn yahaktolng.

To @dppako auto mepiéxel Miyotepo ano 1 mmol vatpiov (23 mg) avd pakehhioko, eivar autd mou ovopalovpe

«eNelBepo vatpioun.

3. NOX NA NAPETE TO TANILAS

Madvrote va )\up[}uvm 70 Tanilas akpiBa omw¢ meptypdpetat o€ autd To oMo odnytav i dmug oag eine o yiatpdc 1 o

(puppakoroidc oac. Edv dev eiote oiyoupoc/n te T0 ylatpd 1y Tov 0ac.

Evijhike¢ kat madid dve o 8 sTav

H ouviotapevn 86on eivat évag éwg dvo @ v népa, AapBavopevol kata potijnon e pia £tpum1§ §60n 10 Mpwi.

H kaBnpepw 66on unopeiva npocappootel avdloya ji To anotéheopia kat pmopei va kupaivetat and évav gakehhioko

KdBe devtepn npépa (181aitepa ota naidid) éw¢ 1o Héyioto 800 akeMiokot Ty npépa.

AtaNoote To meplexOpevo TwV QakeNNioKwy o€ éva moTipt vepd (Toukdytatov 50 mL) apéowg mpwv T Xprion Kat meite To uypo.

Mapakahe oNpewoTE:

« To Tanilas ouvrifuwg xpeidletal 24 £wg 48 Gpe¢ yia va dpdoe.

« H didpeta e Bepanciac pe o Tanilas ota naidid Sev mpénet va Eemepvd Toug 3 pujvec.

« H Behtiwon g ouxvoTnTac Twv KIVAGEWY TOU EVTEPOU 0ag Pmopei va dlatnpnBei ie Ty TPNoN evog uylolg Tpomou
(wii¢ kat diartag.

+ ZUPBOUNEUTEITE TOV QAPHAKOTOLG 1} TOV YIATPO 00 €AV TA CUUMTWHATA 0a KEIpoTEPEVOLY 1) Sev PeNtivovTat.

Av napete neprocotepo Tanilas amo doo mpémet

H xprion peyahutepwv mocotitwy Tanilas ané 6oo mpémet pmopei va mpokahéaet Sidppota, Topaytkodg movouc fj pieTo.

o

Wi

gpour, citral, acetaldehyde, linalol, ethyl butyrate, alpha terpineol, octanal, beta and gamma hexenol,
mallodexmn qum arabic, sorbitol (E 420), BHA (E 320) kat sulphurdlomde (E220).
Epeavion tou Tanilas kat mepiexopeva g ouokevasiag
To Tanilas €ivat pia ayeSov Aevki) okovn ) omoia €yel dpwpa kat yedon mopToKAM-YKpEmPpouT, yla Ty
vo¢ mootpou Stahvpatog.
To Tanilas Starifetar oe ouokevaoieg Twv 10, 20, 50 kat 100 pakeMiokwv. Mropei va pnv kukhogopoty Oheg ot
GUOKEVaoiE 0TV ayopa.
KaroyogAderac Kukhogopiag:
IPSEN CONSUMER HEALTHCARE
65, Quai Georges Gorse
92100 Boulogne Billancourt, [aAhia
Napaokevaotic:
Beaufour Ipsen Industrie
Rue Ethe Virton
28100 Dreux
France
AuT6 T0 QappaKeVTIKO TPOIOV Exel eykpBei aTa kpdTn péhn Tou EOX pie Tic akdhouBeg ovopaoiec:
Forlax 10g otnv Auotpia, Béhyo, Taexiki) Anpokparia, EoBovia, faMia, Aetovia, ABouavia, AouéepBoupyo, Mohwvia,
Moptoyahia, XhoPakia kat OMavbia.
Dulcolax M Balance ot leppavia. Tanilas 10g ot EMada, Idrolax ot Iphavdia, Paxabel 10g ot Itahia kat
Dulcobalance oto Hvwpévo Baaikto.
AuTto To puANo 0dny1wv avaBewpriBnke yia teheutaia popd:
03/09/2021
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acrogol 4000

tanilas 10g

Read all of this leaflet carefully before you start taking this medicine because it contains important

information for you.

« Keep this leaflet. You may need to read it again.

« If you have any further questions, ask your doctor or pharmacist.

« This medicine has been prescribed for you. Do not pass it on to others. It may harm them, even if their signs of
illness are the same as yours.

« You must consult your doctor if your symptoms worsen or do not improve.

« Ifyou get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

What is in this leaflet

What Tanilas is and what it is used for

What you need to know before you take Tanilas
How to take Tanilas

Possible side effects

How to store Tanilas

Contents of the pack and other information

WHAT TANILAS IS AND WHAT IT IS USED FOR

Tanilas contains the active substance Macrogol 4000 and belongs to a group of medicines called osmotic laxatives. It
works by adding water to the stools, which helps to overcome problems caused by very slow bowel movements. Tanilas
is not absorbed into the bloodstream or broken down in the body.

Tanilas is used for the treatment of constipation in adults and children aged 8 years and above.

This medicine is a powder that you dissolve in a glass of water (at least 50ml) and drink. It usually takes 24 to 48 hours to work.
The treatment of constipation with any medicine should only be in addition to a healthy lifestyle and diet.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE TANILAS
Do not take Tanilas:
« if you are allergic (f
(listed in section 6).
« if you have an existing disease, such as, severe intestinal disease:
o inflammatory bowel disease (such as ulcerative colitis, Crohn’s disease, abnormal dilation of the bowel)
o perforation of the bowel or risk of perforation of the bowel
o ileus or suspicion of intestinal obstruction
o painful abdominal syndromes of uncertain cause
Do not take this medicine if any of the above applies to you. If you are not sure, talk to your pharmacist or doctor
before taking the medicine.
Warnings and Precautions
Cases of allergic reactions involving rash and swelling of the face or throat (angioedema) have been reported in adults
after taking products containing macrogol (polyethylene glycol). Isolated severe allergic reactions have been reported
causing faintness, collapse or breathing difficulties and feeling generally unwell.
If you experience any of these symptoms you should stop taking Tanilas and seek medical help immediately.
As this medicine can sometimes cause diarrhoea, check with a doctor or pharmacist before taking this medicine if you:
« have impaired liver or kidney function,
- are taking diuretics (water tablets) or are elderly as you may be at risk of low sodium (salt) or potassium levels in the blood.
Before taking TANILAS, talk to your doctor or pharmacist if you know that you have a swallowing disorder.
Other medicines and Tanilas
There is a possibility that the absorption of other medicinal products could be transiently reduced during use with
Tanilas, particularly medicinal products with a narrow therapeuticindex or short half-life such as digoxin, anti-epileptics,
coumarins and immunosuppressive agents, leading to decreased efficacy.
Tell your doctor or pharmacist if you are taking or have recently taken any other medicines, including medicines
obtained without a prescription.
Pregnancy and breast feeding
Tanilas can be used during pregnancy and breast- feeding.
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or
pharmacist for advice before taking this medicine.
Driving and using machines
No studies on the effects on the ability to drive and /or use machines have been performed.
Important information about some of the ingredients of Tanilas
Due to the presence of sulphur dioxide, it may rarely cause severe hypersensitivity reactions and breathing difficulties.
This medicine contains 1.7 mg of sorbitol in each sachet.
Tanilas can, however, be used if you are diabetic or on a galactose- free diet.
This medicine contains less than 1 mmol sodium (23 mq) per sachet, that s to say essentially “sodium-free".

3. HOW TO TAKE TANILAS

Always take Tanilas exactly as described in this leaflet or as your doctor or pharmacist has told you. Check with your

doctor or pharmacist if you are not sure.

Adults and children over 8 years

The recommended dose is one to two sachets per day, preferably taken as a single dose in the morning.

The daily dose can be adjusted according to the effect obtained and may range from one sachet every other day

(especially in children) to up to a maximum of two sachets per day.

Dissolve the contents of the sachets in a glass of water (at least 50 ml) immediately before use and drink the liquid.

Please note:

« Tanilas usually takes 24 to 48 hours to work.

« In children, the duration of treatment with Tanilas should not exceed 3 months.

« Improvement in the frequency of your bowel movements after taking Tanilas can be maintained by keeping to a
healthy lifestyle and diet.

« Talk to your pharmacist or doctor if the symptoms worsen or do not improve.

If you take more Tanilas than you should

= ovE W o

ive) to macrogol (pol! glycol) or any of the other ingredients of this medicine

Package leaflet: Information for the patient

10 g, powder for oral solution in sachet

Taking too much Tanilas may cause diarrhoea, stomach pains or vomiting. The diarrhoea usually disappears when
treatment is stopped or the dose reduced.

If you suffer from severe diarrhoea or vomiting you should contact a doctor as soon as possible as you may require
treatment to prevent loss of salts (electrolytes) from fluid loss.

If you forget to take Tanilas

Take the next dose as soon as you remember but do not take a double dose to make up for a forgotten dose.

4, POSSIBLE SIDE EFFECTS

Like all medicines, Tanilas can cause side effects, although not everybody gets them.

The side effects that are usually mild and do not last long include:

In children:

Common (may affect up to 1in 10 people)

« Abdominal (belly) pain

« Diarrhoea which may also cause soreness around the back passage (anus).

Uncommon (may affect up to 1in 100 people)

« Nausea (feeling sick) or vomiting

« Abdominal (belly) bloating

Not known (freq y cannot be esti d from avail data)

« Allergic (hypersensitive) reactions (rash, hives (urticaria), swelling of the face or throat, breathing difficulties,
faintness or collapse)

In adults:

Common (may affect up to 1in 10 people)

« Abdominal (belly) pain

« Abdominal (belly) bloating

« Nausea (feeling sick)

+ Diarrhoea

Uncommon (may affect up to 1in 100 people)

«Vomiting

« Urgent need to go to the toilet

« Faecal incontinence

Not known (freq y cannot be esti d from avai data)

« Low blood levels of potassium which can cause muscle weakness, twitching or abnormal heart rhythm

« Low blood levels of sodium which can cause tiredness and confusion, muscle twitching, fits and coma

« Dehydration caused by severe diarrhoea especially in the elderly

« Symptoms of an allergic reaction such as skin redness, rash, hives (urticaria), swelling of the face or throat, breathing
difficulties, faintness or collapse

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this

leaflet. You can also report side effects directly via the national reporting system:

Greece: National Agency for Medicines (Mesogeion 284, 15562 Cholargos, Athens, Tel: +30 21 32040380/337,

Fax: +30 21 06549585, Website: http://www.eof.gr).

By reporting side effects you can help provide more information on the safety of this medicine.

5. HOW TO STORE TANILAS

Keep this medicine out of the sight and reach of children.

Do not take Tanilas after the expiry date which is stated on the base of the carton. The expiry date refers to the last
day of that month.

Tanilas does not require any special storage conditions.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away
medicines you no longer use. These measures will help protect the environment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION

What Tanilas contains

The active substance in each sachet is 10 grams of macrogol 4000.
The other ingredients are:

Saccharin sodium (E 954) and orange-grapefruit flavour which contains orange and grapefruit essential oils,
concentrated orange juice, citral, acetaldehyde, linalol, ethyl butyrate, alpha terpineol, octanal, beta and gamma
hexenol, maltodextrin, gum arabic, sorbitol (E 420), BHA (E 320) and sulphur dioxide (E 220).

What Tanilas looks like and contents of the pack

Tanilas is an almost white powder that smells and tastes of orange-grapefruit, for making up into a drink.

Tanilas is available in packs of 10, 20, 50 and 100 sachets. Not all pack sizes may be marketed.

Marketing Authorisation Holder

IPSEN CONSUMER HEALTHCARE

65, Quai Georges Gorse

92100 Boulogne Billancourt, France

Manufacturer

Beaufour Ipsen Industrie, Rue Ethe Virton, 28100 Dreux, France

Promotion-Distribution

Arriani Pharmaceuticals S.A, 85 Lavriou Ave., 190 02 Peania, Athens Greece, Tel: +30 210 6683000, Fax: +30 2106683250
This medicinal product is authorised in the Member States of the EEA under the following names:

Forlax 10g in Austria, Belgium, Czech Republic, Estonia, France, Germany, Latvia, Lithuania, Luxembourg, Poland,
Portugal, Slovakia and The Netherlands.

Dulcolax M Balance in Germany. Tanilas 10g in Greece, Idrolax in Ireland, Paxabel 10g in Italy and Dulcobalance
in the United Kingdom,

This leaflet was last revised in 03/09/2021

1071265




